From: Wayne Sullivan

To: Chao, Ming-tai

Subject: Wayne Co. Phase 3

Date: Monday, April 08, 2013 3:50:27 PM
Attachments: COA Item 14.doc

COA Item 12.pdf
COA Item 13.pdf

Ming,

Hope you are doing well and had a good weekend. Please find attached responses to CQA
questions 12 thru 14. We are still waiting on the slope analysis but hope to have this week.

Thanks and have a nice day.

D. Wayne Sullivan

Municipal Engineering Services Co., Inc.
Phone: (919) 772-5393

Fax: (919) 772-1176

email: wsullivan@mesco.com

Permit No.

Date

Document ID No.

96-06 April 09, 2013

18792

Received by an e-mail

Date: April 08, 2013
Solid Waste Section
Raleigh Central Office



mailto:wsullivan@mesco.com
mailto:ming.chao@ncdenr.gov

Force Main Field Leak Testing

The working pressure of the system is approximately 50 feet of head which is 22 psi.  The leachate pumps were used to pressurize the system with storm water that had accumulated in the sump area.  The pipes were pressurized with all air being evacuated.  The pumps were truned off and the pressure was held for one hour from the check valve to the plug in the end of the pipe to assure that there were no leaks.  This was done at both pump stations.
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GRAIN SIZE - mm.
o 43" % Gravel % Sand % Fines
° Coarse Fine Coarse| Medium | Fine silt | Clay
0.0 25.4 72.1 2.5
TEST RESULTS Material Description
Opening Percent Spec.” Pass? 57 Stone
Size Finer (Percent) (X=Fail)
1172 100.0 100.0
1}2 ggg 9255-00- 160(%0 Aﬁerbe[q Limits (ASTM D 4318)
. U =00, PL= L= Pl=
#4 2.5 0.0-10.0 Classificati
#8 0.7 0.0-5.0 Llassitication
USCS (D 2487)= AASHTO (M 145)=
Coefficients
Dgp= 22.1723 Dgs= 21.0064 Dgo= 16.8221
Dgo= 15.4780 D3g= 12.8929 Dq5= 8.6120
Dqo= 7.1454 Cy= 235 Ce= 1.38
Remarks
Date Received: Date Tested:
Tested By: KR
Checked By: KR
Title:
T ASTM D 448-03a Size 57
Source of Sample: 57 STONE Depth: 0.00-0.00 Date Sampled:

ECS Carolinas, LLP

9001 Glenwood Avenue
Ralelgh, NC 27816
Phone: (919) 861-9910

Client: Municipal Engineering Services Co. PA
Project: Wayne Co. Landfill Phase 3 - QA Lab Testing

Fax: (919) 882-8839

Project No: 19181 Figure
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GRAIN SIZE - mm.
o +3" % Gravel % Sand % Fines
3 Coarse Fine Coarse| Medium | Fine silt | Clay
0.0 30.3 69.0 0.7
TEST RESULTS Material Description
Opening Percent Spec.” Pass? 57 Stone
Size Finer (Percent) (X=Fail)
112 100.0 100.0
1 98.4 95.0 - 100.0 Atterberg Limits (ASTM D 4318)
12 18.3 25.0-60.0 X PL= LL= Pl=
#4 0.7 0.0-10.0 Classificati
8 0.6 0.0-5.0 Liassitication
# USCS (D 2487)= AASHTO (M 145)=
Coefficients
Dgg= 22.7523 Dgs= 21.6479 Dgo= 17.7036
Dsp= 164507 D3p= 14.1175 D45= 11.2506
Dip= 9.0895 Cy= 1.95 Ce= 124
Remarks
Date Received: Date Tested: 2/4/13
Tested By: KR
Checked By: KR
Title:

¥ ASTM D 448-03a Size 57

Source of Sample: 57 STONE
Sample Number: D4S-2

Depth: 0.00-0.00

Date Sampled: 2/4/13

ECS Carolinas, LLP

8001 Glenwood Avenue
Aaleigh, NC 27616
Phone: {819) 861-9910

Fax: (919) 882-8838

Client:
Project:

Municipal Engineering Services Co. PA

10181

Project No:

Wayne Co. Landfill Phase 3 - QA Lab Testing

Figure
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GRAIN SIZE - mm.
o, 43" % Gravel % Sand % Fines
’ Coarse Fine Coarse | Medium | Fine silt | Clay
0.0 28.0 71.5 0.5
TEST RESULTS Material Description
Opening Percent Spec.” Pass? 57 Stone
Size Finer (Percent) {X=Fail)
112 100.0 100.0
1 98.9 95.0 - 100.0 Atterberg Limits (ASTM D 4318)
12 22.5 25.0-60.0 X PL= LL= Pl=
#4 0.5 0.0-10.0
#8 04 0.0-5.0 Classification
USCS (D 2487)= AASHTO (M 145)=
Coefficients
Dgg= 22.4782 Dg5= 21.3570 Dgg= 17.3370
Dsp= 16.0540 D3p= 13.6405 D45= 10.0682
D4o= 8.3542 Cy= 2.08 Ce= 1.28
Remarks
Date Received: Date Tested: 2/4/13
Tested By: KR
Checked By: KR
Title:
¥ ASTM D 448-03a Size 57
ggg]rcﬁa ?\lfusr;‘g:eg!elz) g §TONE Depth: 0.00-0.00 Date Sampled:
=== ECS Carolinas, LLP Client: Municipal Engineering Services Co. PA
9001 Glemwood Avente Project: Wayne Co. Landfill Phase 3 - QA Lab Testing
Raleigh, NC 27816
Phone: (919) 861-9910 Fax: (919) 882-8839 . .
Project No: 19181 Figure
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GRAIN SIZE - mm.
o +3" % Gravel % Sand % Fines
’ Coarse Fine Coarse|  Medium | Fine silt | Clay
0.0 24.5 72.0 3.5
TEST RESULTS Material Description
Opening Percent Spec.” Pass? 57 Stone
Size Finer (Percent) {X=Fail)
112 100.0 100.0
1 99.1 95.0-100.0 Atterberg Limits (ASTM D 4318)
172 31.1 25.0 - 60.0 PL= LL=
#4 35 0.0-10.0 .
48 25 0.0-5.0 Classification
USCS (D 2487)= AASHTO (M 145)=
Coefficients
Dgg= 22.1205 Dgs= 20.9149 Dgo= 16.6106
D5o 152284 D3g= 12.3767 D45= 8.1917
D1p= 6.7994 Cy= 244 Co= 1.36
Remarks
Date Received: Date Tested: 2/4/13
Tested By: KR
Checked By: KR
Title:
¥ ASTM D 448-03a Size 57
Source of Sample: 57 STONE Depth: 0.00-0.00 Date Sampled:

ECS Carolinas, LL.P

9001 Glenwood Avenue
Ralslgh, NC 27616
Phone: {818) 861-9910

Fax: (919) 882-8839

Project No:

Client: Municipal Engineering Services Co. PA
Project:

Wayne Co. Landfill Phase 3 - QA Lab Testing

19181 Figure
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Sample Number DA4S-5
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GRAIN SIZE - mm.
o 43" % Gravel % Sand % Fines
° Coarse Fine Coarse|  Medium ] Fine Silt | Clay
0.0 23.6 73.1 3.3
TEST RESULTS Material Description
Opening Percent Spec.” Pass? 57 Stone
Size Finer (Percent) (X=Fail)
1172 100.0 100.0
1 98.5 95.0 - 100.0 Atterberg le|ts (ASTM D 4318)
1/2 343 25.0 - 60.0 PL= NP LL= Pl= NP
#4 33 0.0-10.0 Classificati
#8 1. 0.0-5.0 Classification
7 USCS (D 2487)= AASHTO (M 145)=
Coefficients
Dgp= 22.1333 Dgs= 20.8524 Dgo= 16.3381
Dgg= 14.8948 D3g= 12.0572 Dq5= 9.4243
D4g= 8.2309 C,~ 1.98 Cc= 1.08
Remarks
Date Received: Date Tested: 2/4/13
Tested By: KR
Checked By: KR
Title:
¥ ASTM D 448-03a Size 57
Source of Sample: 57 STONE Depth: 0.00-0.00 Date Sampled:

EGS Carolinas, LLP

8001 Glenwood Avenue
Ralelgh, NC 27816
Phone: (918) 861-9910

Fax: {919) 882-8838

Project No:

Client: Municipal Engineering Services Co. PA

Project:

19181

‘Wayne Co. Landfill Phase 3 - QA Lab Testing
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GRAIN SIZE - mm.
o 43" % Gravel % Sand % Fines
° Coarse Fine Coarse | Medium | Fine Silt ] Clay
0.0 29.2 69.1 1.7
TEST RESULTS Material Description
Opening Percent Spec.” Pass? 57 Stone
Size Finer (Percent) (X=Fail)
112 100.0 100.0
1 99.3 95.0 - 100.0 Atterberg Limits (ASTM D 4318)
1/2 19.1 25.0 - 60.0 X PL= NP LL= NP Pl= NP
#4 1.7 0.0-10.0 Classificati
#8 15 0.0-5.0 Classification
USCS (D 2487)= AASHTO (M 145)=
Coefficients
Dgp= 22.5180 Dgs= 21.4466 Dgo= 17.5734
Dgg= 16.3336 Dag= 14.0127 D45= 10.8551
D4g= 8.6796 Cy= 2.02 Ce= 1.29
Remarks

Date Received:
Tested By: KR

Date Tested: 2/4/13

Checked By: KR

Title:

¥ ASTM D 448-03a Size 57
Source of Sample: 57 STONE

Depth: 0.00-0.00

Date Sampled:

_Sample Number: D4S-6
ECS Carolinas, LLP
9001 Glenwood Avenue

Aaleigh, NC 27616
Phone: {918) 861-9810

Fax: (919) 882-8839

Project:

Project No: 19181

Client: Municipal Engineering Services Co. PA
Wayne Co. Landfill Phase 3 - QA Lab Testing

Figure
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GRAIN SIZE - mm.
o, 43" % Gravel % Sand % Fines
? Coarse Fine Coarse ] Medium | Fine Silt [ Clay
0.0 29.3 69.9 0.8
TEST RESULTS Material Description
Opening Percent Spec.” Pass? 57 Stone
Size Finer (Percent) (X=Fail)
112 100.0 100.0
1}2 ?gg 925500- 1600060 - Atterberg Limits (ASTM D 4318
. .0 -60. PL= NP LL= NP Pl= NP
#4 0.8 0.0-10.0 —
#8 0.7 0.0-5.0 Classification
USCS (D 2487)= AASHTO (M 145)=
Coefficients
Dgg= 22.5742 Dgs= 21.4873 Dgo= 17.5759
Dgg= 16.3273 D3g= 13.9930 Dq5= 10.8791
D1o= 8.8296 Cy= 1.9 Ce= 126
Remarks
Date Received: Date Tested: 2/4/13
Tested By: KR
Checked By: KR
Title:
¥ ASTM D 448-03a Size 57
Source of Sample: 57 STONE Depth: 0.00-0.00 Date Sampled:

Sample Number: D4S-7
=1 ECS Carolinas, LI.P
9001 Glenwood Avenue

Raleigh, NC 27816
Phone: (319) 861-9910

Fax: (919) 862-8839

| Project No:

Client: Municipal Engineering Services Co. PA
Project: Wayne Co. Landfill Phase 3 - QA Lab Testing

19181 Figure






Carbonate Content of Soils

ECS Carolinas, LLP
9001 Glenwood Avenue
Raleigh, NC 27617
Phone: (919) 861-9910

ASTM D4373 Fax: (919) 861-9911
CAROLINAS www.ecslimited.com
PROJECT NAME: Wayne County Landfill
PROJECT NUMBER: 19181
PROJECT MANAGER: C. Nathan
DATE: 03/18/2013
SAMPLE LOCATION:
SAMPLE DATE: 12/12/2012
SAMPLE DESCRIPTION: 57 Stone
TEST DATA
Sample Size | Guage Reading i Correction Corrected Calcite
Sample Q) (psi} Factor Reading Average Equivalent
1 N/A 0 N/A
1 2 N/A 2 N/A 0.20 2%
5 1 5 0.2

2%

0.2

CHENE—

HIRES
> >
;inio

40 .V
5 2 N/A 0.22 2%
5 0.22
Calcite Equivalent
Calcite Equivalent (% CaCO3)
0.00% 20.00% 40.00% 60.00% 80.00% 100.00%
10 + + 70
= g i /é 60 T
\% EE / + 50 é
S 6 140 £
8 . T ]
i 4 + b 30 g
% T +20 %
(] 2 + 8
R 1100
0 t . A M 0
0.8 1
Mass CaCO;(g)






ECS Carolinas, LLP
9001 Glenwood Avenue

Carbonate Content of Soils Raleigh, NC 27617
Phone: (919) 861-9910
ASTM D4373 Fax: (919) 861-9911

www.ecslimited.com

PROJECT NAME: Wayne County Landfill
PROJECT NUMBER: 19181
PROJECT MANAGER: C. Nathan
DATE: 03/18/2013

SAMPLE LOCATION:
SAMPLE DATE: 12/12/2012
SAMPLE DESCRIPTION: 57 Stone

TEST DATA
Sample Size | Guage Reading Correction Correcled Calcite
(psi) actor eading quivalen
Sample @ ; Fact Readi Average Equivalent
1 N/A 0 N/A
6 2 N/A 2 N/A 0.20 2%
5 5 02

Calcite Equivalent

Calcite Equivalent (% CaCO3)
0.00% 20.00% 40.00% 60.00% 80.00% 100.00%

10 + + 70
% 8 s /éi 60 ;.“?
) T
2 61 — + 40 5
& 3 0
& 4+ + 30 @
8y ¥ 720
G 2 I + 10 8

0 S T e e e R 0

0.6 0.8 1
Mass CaCO;(g)







Sales Office:

Engineered Synthetic Products, Inc.
Tel (770) 564-1857

Fax (770) 564-1818
www.espgeosynthetics.com

SRS

Geotextile Product Description Sheet

SKAPS GT-160
Nonwoven Geotextile

SKAPS GT-160 is a needle-punched nonwoven geotextile made of 100% polypropylene staple fibers, which are
formed into a random network for dimensional stability. SKAPS GT-160 resists ultraviolet deterioration, rotting,
biological degradation, naturally encountered basics and acids. Polypropylene is stable within a pH range of 2 to
13. SKAPS GT-160 conforms to the physical property values listed below:

M.A.R.V.
PROPERTY TEST METHOD UNIT (Minimum Average Roll
Value)
Weight (Typical) ASTM D 5261 oz/yd? (g/m?) 6.0 (203)
Grab Tensile ASTM D 4632 Ibs (kN) 160 (0.711)
Grab Elongation ASTM D 4632 % 50
Trapezoid Tear Strength ASTM D 4533 Ibs (kN) 60 (0.267)
CBR Puncture Resistance ASTM D 6241 Ibs (kN) 410 (1.82)
Permittivity* ASTM D 4491 sec™ 1.5
Water Flow* ASTM D 4491 gpm/ft? (I/min/m?) 110 (4480)
AOS* ASTM D 4751 US Sieve (mm) 70 (0.212)
UV Resistance ASTM D 4355 %/hrs 70/500
PACKAGING

Roll Dimensions (W x L) — ft 12.5 x 360 / 15 x 300
Square Yards Per Roll 500
Estimated Roll Weight — Ibs 195

* At the time of manufacturing. Handling may change these properties.

This information is provided for reference purposes only and is not intended as a warranty or guarantee. SKAPS assumes no liability in
connection with the use of this information.

SKAPS Industries,
335 Athena Drive, Athens GA 30601
Phone:(706)-354-3700, Fax(706)-354-3737,

www.skaps.com Made in U.S.A.

12/23/09
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Particle Size Distribution Report
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Particle Size Distribution Report

Sample Number: D4S-1
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GRAIN SIZE - mm.
o 43" % Gravel % Sand % Fines
° Coarse Fine Coarse| Medium | Fine silt | Clay
0.0 25.4 72.1 2.5
TEST RESULTS Material Description
Opening Percent Spec.” Pass? 57 Stone
Size Finer (Percent) (X=Fail)
1172 100.0 100.0
1}2 ggg 9255-00- 160(%0 Aﬁerbe[q Limits (ASTM D 4318)
. U =00, PL= L= Pl=
#4 2.5 0.0-10.0 Classificati
#8 0.7 0.0-5.0 Llassitication
USCS (D 2487)= AASHTO (M 145)=
Coefficients
Dgp= 22.1723 Dgs= 21.0064 Dgo= 16.8221
Dgo= 15.4780 D3g= 12.8929 Dq5= 8.6120
Dqo= 7.1454 Cy= 235 Ce= 1.38
Remarks
Date Received: Date Tested:
Tested By: KR
Checked By: KR
Title:
T ASTM D 448-03a Size 57
Source of Sample: 57 STONE Depth: 0.00-0.00 Date Sampled:

ECS Carolinas, LLP

9001 Glenwood Avenue
Ralelgh, NC 27816
Phone: (919) 861-9910

Client: Municipal Engineering Services Co. PA
Project: Wayne Co. Landfill Phase 3 - QA Lab Testing

Fax: (919) 882-8839

Project No: 19181 Figure
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GRAIN SIZE - mm.
o +3" % Gravel % Sand % Fines
3 Coarse Fine Coarse| Medium | Fine silt | Clay
0.0 30.3 69.0 0.7
TEST RESULTS Material Description
Opening Percent Spec.” Pass? 57 Stone
Size Finer (Percent) (X=Fail)
112 100.0 100.0
1 98.4 95.0 - 100.0 Atterberg Limits (ASTM D 4318)
12 18.3 25.0-60.0 X PL= LL= Pl=
#4 0.7 0.0-10.0 Classificati
8 0.6 0.0-5.0 Liassitication
# USCS (D 2487)= AASHTO (M 145)=
Coefficients
Dgg= 22.7523 Dgs= 21.6479 Dgo= 17.7036
Dsp= 164507 D3p= 14.1175 D45= 11.2506
Dip= 9.0895 Cy= 1.95 Ce= 124
Remarks
Date Received: Date Tested: 2/4/13
Tested By: KR
Checked By: KR
Title:

¥ ASTM D 448-03a Size 57

Source of Sample: 57 STONE
Sample Number: D4S-2

Depth: 0.00-0.00

Date Sampled: 2/4/13

ECS Carolinas, LLP

8001 Glenwood Avenue
Aaleigh, NC 27616
Phone: {819) 861-9910

Fax: (919) 882-8838

Client:
Project:

Municipal Engineering Services Co. PA

10181

Project No:

Wayne Co. Landfill Phase 3 - QA Lab Testing

Figure




Particle Size Distribution Report
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GRAIN SIZE - mm.
o, 43" % Gravel % Sand % Fines
’ Coarse Fine Coarse | Medium | Fine silt | Clay
0.0 28.0 71.5 0.5
TEST RESULTS Material Description
Opening Percent Spec.” Pass? 57 Stone
Size Finer (Percent) {X=Fail)
112 100.0 100.0
1 98.9 95.0 - 100.0 Atterberg Limits (ASTM D 4318)
12 22.5 25.0-60.0 X PL= LL= Pl=
#4 0.5 0.0-10.0
#8 04 0.0-5.0 Classification
USCS (D 2487)= AASHTO (M 145)=
Coefficients
Dgg= 22.4782 Dg5= 21.3570 Dgg= 17.3370
Dsp= 16.0540 D3p= 13.6405 D45= 10.0682
D4o= 8.3542 Cy= 2.08 Ce= 1.28
Remarks
Date Received: Date Tested: 2/4/13
Tested By: KR
Checked By: KR
Title:
¥ ASTM D 448-03a Size 57
ggg]rcﬁa ?\lfusr;‘g:eg!elz) g §TONE Depth: 0.00-0.00 Date Sampled:
=== ECS Carolinas, LLP Client: Municipal Engineering Services Co. PA
9001 Glemwood Avente Project: Wayne Co. Landfill Phase 3 - QA Lab Testing
Raleigh, NC 27816
Phone: (919) 861-9910 Fax: (919) 882-8839 . .
Project No: 19181 Figure




Particle Size Distribution Report

Sample Number: D4S-4
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GRAIN SIZE - mm.
o +3" % Gravel % Sand % Fines
’ Coarse Fine Coarse|  Medium | Fine silt | Clay
0.0 24.5 72.0 3.5
TEST RESULTS Material Description
Opening Percent Spec.” Pass? 57 Stone
Size Finer (Percent) {X=Fail)
112 100.0 100.0
1 99.1 95.0-100.0 Atterberg Limits (ASTM D 4318)
172 31.1 25.0 - 60.0 PL= LL=
#4 35 0.0-10.0 .
48 25 0.0-5.0 Classification
USCS (D 2487)= AASHTO (M 145)=
Coefficients
Dgg= 22.1205 Dgs= 20.9149 Dgo= 16.6106
D5o 152284 D3g= 12.3767 D45= 8.1917
D1p= 6.7994 Cy= 244 Co= 1.36
Remarks
Date Received: Date Tested: 2/4/13
Tested By: KR
Checked By: KR
Title:
¥ ASTM D 448-03a Size 57
Source of Sample: 57 STONE Depth: 0.00-0.00 Date Sampled:

ECS Carolinas, LL.P

9001 Glenwood Avenue
Ralslgh, NC 27616
Phone: {818) 861-9910

Fax: (919) 882-8839

Project No:

Client: Municipal Engineering Services Co. PA
Project:

Wayne Co. Landfill Phase 3 - QA Lab Testing

19181 Figure




Particle Size Distribution Report

Sample Number DA4S-5
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GRAIN SIZE - mm.
o 43" % Gravel % Sand % Fines
° Coarse Fine Coarse|  Medium ] Fine Silt | Clay
0.0 23.6 73.1 3.3
TEST RESULTS Material Description
Opening Percent Spec.” Pass? 57 Stone
Size Finer (Percent) (X=Fail)
1172 100.0 100.0
1 98.5 95.0 - 100.0 Atterberg le|ts (ASTM D 4318)
1/2 343 25.0 - 60.0 PL= NP LL= Pl= NP
#4 33 0.0-10.0 Classificati
#8 1. 0.0-5.0 Classification
7 USCS (D 2487)= AASHTO (M 145)=
Coefficients
Dgp= 22.1333 Dgs= 20.8524 Dgo= 16.3381
Dgg= 14.8948 D3g= 12.0572 Dq5= 9.4243
D4g= 8.2309 C,~ 1.98 Cc= 1.08
Remarks
Date Received: Date Tested: 2/4/13
Tested By: KR
Checked By: KR
Title:
¥ ASTM D 448-03a Size 57
Source of Sample: 57 STONE Depth: 0.00-0.00 Date Sampled:

EGS Carolinas, LLP

8001 Glenwood Avenue
Ralelgh, NC 27816
Phone: (918) 861-9910

Fax: {919) 882-8838

Project No:

Client: Municipal Engineering Services Co. PA

Project:

19181

‘Wayne Co. Landfill Phase 3 - QA Lab Testing

Figure




Particle Size Distribution Report
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GRAIN SIZE - mm.
o 43" % Gravel % Sand % Fines
° Coarse Fine Coarse | Medium | Fine Silt ] Clay
0.0 29.2 69.1 1.7
TEST RESULTS Material Description
Opening Percent Spec.” Pass? 57 Stone
Size Finer (Percent) (X=Fail)
112 100.0 100.0
1 99.3 95.0 - 100.0 Atterberg Limits (ASTM D 4318)
1/2 19.1 25.0 - 60.0 X PL= NP LL= NP Pl= NP
#4 1.7 0.0-10.0 Classificati
#8 15 0.0-5.0 Classification
USCS (D 2487)= AASHTO (M 145)=
Coefficients
Dgp= 22.5180 Dgs= 21.4466 Dgo= 17.5734
Dgg= 16.3336 Dag= 14.0127 D45= 10.8551
D4g= 8.6796 Cy= 2.02 Ce= 1.29
Remarks

Date Received:
Tested By: KR

Date Tested: 2/4/13

Checked By: KR

Title:

¥ ASTM D 448-03a Size 57
Source of Sample: 57 STONE

Depth: 0.00-0.00

Date Sampled:

_Sample Number: D4S-6
ECS Carolinas, LLP
9001 Glenwood Avenue

Aaleigh, NC 27616
Phone: {918) 861-9810

Fax: (919) 882-8839

Project:

Project No: 19181

Client: Municipal Engineering Services Co. PA
Wayne Co. Landfill Phase 3 - QA Lab Testing

Figure




Particle Size Distribution Report
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GRAIN SIZE - mm.
o, 43" % Gravel % Sand % Fines
? Coarse Fine Coarse ] Medium | Fine Silt [ Clay
0.0 29.3 69.9 0.8
TEST RESULTS Material Description
Opening Percent Spec.” Pass? 57 Stone
Size Finer (Percent) (X=Fail)
112 100.0 100.0
1}2 ?gg 925500- 1600060 - Atterberg Limits (ASTM D 4318
. .0 -60. PL= NP LL= NP Pl= NP
#4 0.8 0.0-10.0 —
#8 0.7 0.0-5.0 Classification
USCS (D 2487)= AASHTO (M 145)=
Coefficients
Dgg= 22.5742 Dgs= 21.4873 Dgo= 17.5759
Dgg= 16.3273 D3g= 13.9930 Dq5= 10.8791
D1o= 8.8296 Cy= 1.9 Ce= 126
Remarks
Date Received: Date Tested: 2/4/13
Tested By: KR
Checked By: KR
Title:
¥ ASTM D 448-03a Size 57
Source of Sample: 57 STONE Depth: 0.00-0.00 Date Sampled:

Sample Number: D4S-7
=1 ECS Carolinas, LI.P
9001 Glenwood Avenue

Raleigh, NC 27816
Phone: (319) 861-9910

Fax: (919) 862-8839

| Project No:

Client: Municipal Engineering Services Co. PA
Project: Wayne Co. Landfill Phase 3 - QA Lab Testing

19181 Figure




Carbonate Content of Soils

ECS Carolinas, LLP
9001 Glenwood Avenue
Raleigh, NC 27617
Phone: (919) 861-9910

ASTM D4373 Fax: (919) 861-9911
CAROLINAS www.ecslimited.com
PROJECT NAME: Wayne County Landfill
PROJECT NUMBER: 19181
PROJECT MANAGER: C. Nathan
DATE: 03/18/2013
SAMPLE LOCATION:
SAMPLE DATE: 12/12/2012
SAMPLE DESCRIPTION: 57 Stone
TEST DATA
Sample Size | Guage Reading i Correction Corrected Calcite
Sample Q) (psi} Factor Reading Average Equivalent
1 N/A 0 N/A
1 2 N/A 2 N/A 0.20 2%
5 1 5 0.2

2%

0.2

CHENE—

HIRES
> >
;inio

40 .V
5 2 N/A 0.22 2%
5 0.22
Calcite Equivalent
Calcite Equivalent (% CaCO3)
0.00% 20.00% 40.00% 60.00% 80.00% 100.00%
10 + + 70
= g i /é 60 T
\% EE / + 50 é
S 6 140 £
8 . T ]
i 4 + b 30 g
% T +20 %
(] 2 + 8
R 1100
0 t . A M 0
0.8 1
Mass CaCO;(g)




ECS Carolinas, LLP
9001 Glenwood Avenue

Carbonate Content of Soils Raleigh, NC 27617
Phone: (919) 861-9910
ASTM D4373 Fax: (919) 861-9911

www.ecslimited.com

PROJECT NAME: Wayne County Landfill
PROJECT NUMBER: 19181
PROJECT MANAGER: C. Nathan
DATE: 03/18/2013

SAMPLE LOCATION:
SAMPLE DATE: 12/12/2012
SAMPLE DESCRIPTION: 57 Stone

TEST DATA
Sample Size | Guage Reading Correction Correcled Calcite
(psi) actor eading quivalen
Sample @ ; Fact Readi Average Equivalent
1 N/A 0 N/A
6 2 N/A 2 N/A 0.20 2%
5 5 02

Calcite Equivalent

Calcite Equivalent (% CaCO3)
0.00% 20.00% 40.00% 60.00% 80.00% 100.00%

10 + + 70
% 8 s /éi 60 ;.“?
) T
2 61 — + 40 5
& 3 0
& 4+ + 30 @
8y ¥ 720
G 2 I + 10 8

0 S T e e e R 0

0.6 0.8 1
Mass CaCO;(g)




Sales Office:

Engineered Synthetic Products, Inc.
Tel (770) 564-1857

Fax (770) 564-1818
www.espgeosynthetics.com

SRS

Geotextile Product Description Sheet

SKAPS GT-160
Nonwoven Geotextile

SKAPS GT-160 is a needle-punched nonwoven geotextile made of 100% polypropylene staple fibers, which are
formed into a random network for dimensional stability. SKAPS GT-160 resists ultraviolet deterioration, rotting,
biological degradation, naturally encountered basics and acids. Polypropylene is stable within a pH range of 2 to
13. SKAPS GT-160 conforms to the physical property values listed below:

M.A.R.V.
PROPERTY TEST METHOD UNIT (Minimum Average Roll
Value)
Weight (Typical) ASTM D 5261 oz/yd? (g/m?) 6.0 (203)
Grab Tensile ASTM D 4632 Ibs (kN) 160 (0.711)
Grab Elongation ASTM D 4632 % 50
Trapezoid Tear Strength ASTM D 4533 Ibs (kN) 60 (0.267)
CBR Puncture Resistance ASTM D 6241 Ibs (kN) 410 (1.82)
Permittivity* ASTM D 4491 sec™ 1.5
Water Flow* ASTM D 4491 gpm/ft? (I/min/m?) 110 (4480)
AOS* ASTM D 4751 US Sieve (mm) 70 (0.212)
UV Resistance ASTM D 4355 %/hrs 70/500
PACKAGING

Roll Dimensions (W x L) — ft 12.5 x 360 / 15 x 300
Square Yards Per Roll 500
Estimated Roll Weight — Ibs 195

* At the time of manufacturing. Handling may change these properties.

This information is provided for reference purposes only and is not intended as a warranty or guarantee. SKAPS assumes no liability in
connection with the use of this information.

SKAPS Industries,
335 Athena Drive, Athens GA 30601
Phone:(706)-354-3700, Fax(706)-354-3737,

www.skaps.com Made in U.S.A.

12/23/09



Force Main Field Leak Testing

The working pressure of the system is approximately 50 feet of head which is 22 psi. The
leachate pumps were used to pressurize the system with storm water that had accumulated in
the sump area. The pipes were pressurized with all air being evacuated. The pumps were
truned off and the pressure was held for one hour from the check valve to the plug in the end
of the pipe to assure that there were no leaks. This was done at both pump stations.





